SEPA

United States Office of Center for

Environmental Protection Drinking Water Research Information
Agency ‘ Cincinnati, OH 45268 Cincinnati, OH 45268
Technology Transfer EPA/625/4-89/023

Technologies for
Upgrading Existing or
Designing New Drinking
Water Treatment
Facilities

%

Treatment Options

Sedimentation Coagulation

Activated Carbon ;lltratiilon
eration

Io-n. Excha-mge Reverse Osmosis

Disinfection Other...







EPA/625/4-89/023
March 1990

Technologies for Upgrading Existing or
Designing New Drinking Water
Treatment Facilities

Office of Drinking Water
Center for Environmental Research Information
U.S. Environmental Protection Agency
Cincinnati, OH 45268




Notice

This report has been reviewed by the U.S. Environmental Protection Agency and approved for
[...]
B.3.2 Primary and Secondary Disinfection with Chlorine Dioxide:
Hamilton, Ohio .......... i e, 189
B.3.3 Preoxidation with Chlorine Dioxide, Postchlorination with Chlorine
‘ Dioxide and Chleramine: Galveston, Texas ............ e, 191
B.4 Chloramine Case Histories ...............coiiuuiinnenniiaanannnn.. 192
B.4.1 Prechlorination, Postchloramination: Bleomington, Indiana ........ 192
B.4.2 Prechlorine Dioxide, Prechlorination, and Postchloramination:
Philadelphia, Pennsylvania ................. ... ... ... 192
Experience with Treatment Technologies for Organic Contaminants ............. 195
C.1 Experience with Granular ActivatedCarbon ............................. 195
C.1.1 GAC for VOC Removal: Washington, Newdersey ................. 195
C.1.2 GAC for Contaminant Control: Cincinnati,Ohio .................. 195
C.1.3 EPAHealth AdvisoryExample .................cccuuiiviunii... 196
C.2 Experience with PTA: Scottsdale, Arizona ..................cccovevvnn... 196
C.3 Experience with PAC .. ... .. .. it 197

vi




Appendlx D. Experience with Treatment Technologies for Inorganic Contaminants
D.1 Corrosion Control
D.1.1 Controlling Lead: Seattle, Washington
D.1.2 Controlling Lead with pH Adjustment: Boston, Massachusetts
D.2 Coagulation to Control Barium: Illinois
D.3 Reverse Osmosis: Sarasota, Florida
D.4 Ion Exchange: McFarland, California
D.5 Activated Alumina: Gila Bend, Arizona

Appehdix E Summary of Corrosion Indices







BO DO B RO RO
RN AY L

2O 1O DO D
RN H

3-9.

3-10.
3-11.
3-12.

4-2.
4-3.
4-4.

4-b.
4-6.

4-1.

Tables

Contaminants Required to be Regulated Under the SDWA Amendments of 1986

.......... 4
Final MCLGsand MCLSfor VOCS ..ottt anaeens 5
Monitoring for Unregulated VOCS ......... ..ottt 5
Proposed MCLGs and MCLs for SOCsandIOCs ..........ooooiiiiiiiiiiiiiinnt, 6
Proposed SMOLS ...ttt 6
Overview of Water Treatment Technologies ............ ... oot 8
Typical Influent Characteristics and Capacities for Filtration Technologies ............. 10
Removal Capacities of Seven Filter Options ...... ettt e e e e 10
Advantages and Disadvantages of Five Disinfectants ........ ... .. . i il 11
_ Disinfectant Production Considerations .......... ..ot 11
. Desired Points of Disinfectant Application ........... ... i 11
. Disinfectant Application Considerations .............. ..ol 12
. Treatment Technology Removal Effectiveness Reported
for Organic Contaminants (percent) ................iiiaiiiiiiiiiiiiiiiieine, 13
. Operational Conditions for Organic Treatments ....... P 14
_ Corrosion Control Considerations ..........c.c..ooiiiiiiiiiiiiiiiiiiiiiiiiiiiiii., 14
. Most Probable Treatment Application for Inorganic Treatments ........................ 14
_ Removal Effectiveness for Nine Processes by Inorganic Contaminant ................... 15
. Advantages and Disadvantages of Inorganic Contaminant ...............0.. ... ...l 16
Summary of Conventional Treatment OperatingIssueg ...............cocviiiinene. 17
Chemical Costs for Conventional Treatment ........ ... ... i, 18
Estimated Costs for Supplementing Surface Water Treatment
by Adding Alum Feed Facilities ........ ...t 23
Estimated Costs for Supplementing Surface Water Treatment _
by Adding Polymer Feed Facilities .......... ...t 23
Estimated Costs for Supplementing Surface Water Treatment .
by Adding Sodium Hydroxide Feed Facilities ..., 23
Estimated Costs for Supplementing Surface Water Treatment
by Adding Sulfuric Acid Feed Facilities ........... ..o 24
Typical Rapid Mixer Contact Times and Velocity Gradients .....................ooent, 24
Estimated Costs for Supplementing Surface Water Treatment
by Adding Rapid MIX .. .ovneenoiitii e 25
Estimated Costs for Supplementing Surface Water Treatment
by Adding Floceulation . ..............ooeiiniiiiiiiiiiiiiiiii 28
Horizontal Flow Basins LoadingRates ............. ... ...t R 30
Upflow Clarifier Loading Rates for Cold Water .................cooiiviiiiiiinn, 31
Estimated Costs for Supplementing Surface Water Treatment
by Adding Tube Settling Modules ............. ..o 32
Generalized Capability of Filtration Systems To Accommodate
Raw Water Quality Conditions .............coc i 35
Removal Efficiencies Of Giardia Lamblia By Water Treatment Processes ............... 35
Removal Efficiencies Of Viruses By Water Treatment Processes ........................ 35
Estimated Costs For Supplementing Surface Water Treatment
By Slow Sand Filtration .. .....i .o ioeeeue it it 42
Summary Of Results Of Adsorption Clarification Package Plants ....... e e 46
Estimated Costs for Supplementing Surface Water Treatment
by Complete Treatment Package Plants ...t 146

Estimated Costs for Supplementing Surface Water Treatment
by Direct Filtration Using Diatomaceous Earth ...............ooooiiiiii, 48




4-8. Estimated Costs for Supplementing Surface Water Treatment

by Package Membrane FiltrationPlants ........................oo oo 52
5-1. CT Values for Achieving 90 Percent Inactivation of Giardia Lamblia ................... 58
5-2.  CT Values for Achieving 99.9 Percent Inactivation of Giardia Lambliaa ................. 59
5-3. CT Values for Achieving Inactivation of Viruses at pH 6 Through9 ..................... 59
5-4. Oxidation Potentials of Water Treatment Oxidants ...................... e 60
5-6.  Occurrence of Chlorinated Disinfection By-Products at 10 Water Utilities ............... 61
5-6. Summary of Health Effects Associated with Chlorination By-Produets .................. 61
5-7. Disinfectants and Disinfectant By-Products Listed in the First ‘

Drinking Water Priority List ................. e e e e 66
5-8. Capital Costs for Gas Chlorination ........................ e e i 70
5-9.  Capital Costs for Gas Chlorination ................... ... ... 0 i 70
5-10. Capital Costs for Liquid Chlorinators ......................oooo oo 71
5-11. Operation and Maintenance Cost Summary for Sodium Hypochlorite Solution Feed ... ... 72
5-12. Costs of Ozonation Equipment for Small Water Supply Systems: SupplierA ............. 80
5-13. Costs of Ozonation Equipment for Small Water Supply Systems: SupplierB ............. 81
5-14. Operating and Maintenance Costs for Small Ozone Systems  ........................... 82
5-16. Costs of Chlorine Dioxide Generating Equipment ..............................o0 ... 90
5-16. Operation and Maintenance Cost Summary for Chlorine Dioxide

Generatingand Feed Systems ................oooiiiieeine 90
5-17. Construction Costs for Ultraviolet Light Disinfection ................................. 94
5-18. Operation and Maintenance Costs for Ultraviolet Light Disinfection .................... 94
5-19. Chemical Costs for Generating Monochloramine for 2,500 GPD

Water TreatmentPlant .......... ... oo 95
6-1. Performance Summary for Five Organic Technologies ......0................ ... .. ... .. 98
6-2. Readily and Poorly Adsorbed Organies ..................coooueniiiii i 101
6-3. Summary of Carbon Usage Rates ..................ouiuuneonnno 103
6-4. Cost for 95 Percent Removal of Several Organies and Radon

Using GAC Adsorption ............c.ouiiiiiiuni e 109
6-5. Henry's Law Constants for Nine Organic Chemicals ................................. 111
6-6. Typical Air Stripping Design Parameters for Removal of 13 Commonly

Occurring Volatile Organic Chemicals ....................oo oo 116
6-7. Examples of Removal Efficiencies for PTA Systems ....................coveeneini. .. 119
6-8. Cost for 99 Percent Removal of Several VOCs and Radon

Using Packed Tower Aeration ................c...oooieoooii i 120
6-9. Typical Performance of Conventional Treatment Processes without and with PAC . ... .. 121
6-10. Typical Performance of Diffused Aeration .................... .. 0 o0 123
6-11. Design Parameters for Peroxide-Ozone Treatment Plant and

Assumptions for Cost Comparisons ...... e e e e 126
6-12. Comparison of Annual Treatment Costs for Removal of PCE and TCE

fromGround Water ............... oo 126
6-13. Typical Performance of Ozonation Process ................ooouuuinorinsm 126
6-14. Typical Performance of Reverse Osmosis Process ...................ooooiineonn .. 127
7-1.  Factors Affecting the Corrosivity of DrinkingWater ................................. 132
7-2.  Galvanic Series - Order of Electrochemical Activity of

Common Metals Used in Water Distribution Systems .............................. 133
7-3. Typical Customer Complaints Due to Corrosion .................... ... 0o . 134
7-4. Percentage of Test Sites with Lead in Drinking Water ‘ ‘

Greaterthan20ng/LatLowpH ... oo 134
7-6. Percentage of Test Sites with Lead in Drinking Water

Greater than 20 pg/Lat MediumpH  .............oooiniin i 135




7-1.
7-8.
7-9.
7-10.
T-11.
7-12.
7-13.
7-14.
7-15.
T-16.
7-117.
T7-18.
8-1.
8-2.
8-3.
A-1.
A-2.
A-3.
A-4.
A-5.
A-6.
A-T.
A-8.

A-10.
A-11.
A-12,

B-2.
B-3.

C-1.
C-2.
D-1.
D-2.
D-3.
D-4.
D-5.
D-6.

Percentage of Test Sites with Lead in Drinking Water

Greaterthan 20 pg/Lat HighpH ... .. i e e 135
" Corrosion Properties of Frequently Used Materials in Water Distribution Systems ...... 136
Pipe Wall Linings .......oiiitiiiiniiiiiitinitttttanraaaanaaaaeeeeeeeeeerosnenns 140
Water Storage Tank Linings and Coatmgs .......................................... 140
Removal Effectiveness for Eight Processes by Inorganic Contaminant ..... P 142
Most Effective Treatment Methods for Removal of Inorganic Contaminants ........ ... 142
Advantages and Disadvantages of Inorganic Contaminant Removal Processes ".......... 143
Treatment Technologies for Removing Radionuelides ............ ... . oot 143
Radionuclide Process Treatment Costs ..., 143
Costs for Removing Radon from Drinking Water by Packed Tower Aeration ............ 144
Costs of Radon Treatment at the Plant Scale (200 GPD) for GAC Versus Aeration ....... 144
Removal Efficiency Potential of Alum Versus FerricChloride ......................... 144
Removals Possible with Lime Softening ......... ... .. i i il 144
Common Chlorination By-Products ........ ... it 154
Treatment Technologies Evaluated by the Drinking Water Research Division .......... 155
Chemicals for Which Carbon Usage Rates are Being Developed ....... e 156
‘Characteristics of Slow Sand Filter Installations in New York ..o 174
Filter Ripening Data-Summary ............. . ittt 174
Water Treatment Facilities Surveyed in Field Study ................................. 177
Treatment Process Charaeteristics ....... ..o iin ittt iiiiiiennanaanns 178
Plant Turbidity Values (NTU) .. ... i i aeas 179
Operating Data — Greenfield, TA ....~................ e e 179
Operating Data — Lewisburg, WV ........ et e e e i 180
Operating Data — Philomath, OR ...... e e e 180
Operating Data —Harrisburg, PA ... . ... e 181
Operating Data —-Red Lodge, MT .......................... i 181
Clear Lake Water Quality Analysis ...... i et e et et e et 181
Clear Lake Water Quality at DWR Samphng Station No. 1 at Lakeport ................ 183
Design Criteria for Kennewick Water Treatment Plant Preozonation Facilities ......... 187
Summary of THM Data at Bloomington, Indiana, : -
with Free Chlorination, August 16,1984 .................... ettt e 192
Summary of THM Data at Bloomington, Indiana,
with Postchloramination, August 26,1984 ................ ettt i 192
Profile of System used in EPA Health Advisory ........... ...t 200
Influent Characterization for System Used in EPA Health Advisory ................... 200
Metropolitan District Commission Water Quality Data ................... ..ot 203
Design Criteria of Reverse Osmosis Equipment ...... ettt e 205
Pre- and Posttreatment Reverse Osmosis Processes ................. ... .0, e 206
Chemical Analyses of Sarasota County Reverse Osmosis Systems ..................... 207
Reverse Osmosis TreatmentSystem Costs ..ottt iiiieeanns. 208
Ion Exchange Cost Components for McFarland, California ($1983) .................... 208

xi




Figures

Simplified diagram of streaming current detector.
In-line jet injection mixer.
Coagulant diffuser.

© e e
% fo 1

Typical tube settler installation in rectangular basin.
Radial solids contact clarifier with tube settlers.
Relationship between cyst removal and filtered water turbidity.
Cutaway view of typical rapid sand filter.
Flow diagram of typical direct filtration system.
Flow diagram of in-line direct filtration system.
Flow diagram of medified direct filtration system.
Typical unhoused slow sand filter installation.
Typical housed slow sand filter installation.
Flow diagram of a package plant.
Adsorption clarifier package plant.
. Operating cycles of package plant.
. Typical pressure diatomaceous earth filtration system.
. Flow diagram of membrane filtration system.
. Skid-mounted membrane filtration assembly.
. Tube settling test module.
. Pilot filter schematie.
Distribution of hypochlorous acid and hypochlorite ions in water at different
pH values and temperatures of 0°C and 20°C.
Graphical representation of the breakpoint chlorination reaction.
Solution feed-gas chlorination system.
Low pressure air feed-gas treatment schematic for ozone generation.
High pressure air feed-gas treatment schematic for ozone generation.
Typical ozone generating configuration for a Corona discharge cell.
Two-compartment ozone contactor with porous diffusers.
Schematic diagram of an automatic feed, automatic flow-proportional
chlorine dioxide system: Generation from chlorine and sodium chlorite.
Manual feed equipment arrangement for generating chlorine dioxide
from sodium hypochlorite solution and mineral acid.
. Schematic of CIFEC chlorine dioxide generating system.
. Schematic of manual chlorine dioxide system.
. Proportions of mono- and dichloramines in water with equimolar
concentrations of chlorine and ammonia.
Effect of carbon cost on facility cost.
Steady-state adsorption/decay curve for radon.
Effect of contaminant on carbon life.
Effect of compound on carbon life.
Application of Freundlich Isotherm Relationship.
Adsorption isotherms for several organic compounds found
in ground-water supplies.

PR e
g S RS




6-8.
6-9.

6-10.
6-11.
6-12.
6-13.
6-14.
6-15.
6-16.
6-17.
6-18.
6-19.
6-20.
6-21.
6-22.
6-23.
6-24.
6-25.
6-26.
6-27.

7-1.
7-2.
7-3.
7-4.
7-b.
7-6.
8-1.
A-1.
A-2,
A-3.

c-2.
C-3.
C-4.

Diagram of dynamic mini-column adsorption system. ..............cooviiiiiiiiiin 107

GAC treatment OptionS. .. ....cvuiiiiniit i 108
Wavefront within GAC contactor. . .... ...ttt ittt iienaaaases 108
GAC facility cost COMPONENtS. .. ... ..ouiteuene e 110
Cost comparison of carbon regeneration/replacement options. ................oonienes 111
Packed tower aeration Systerm. ... ...t e 113
Distributor types. ....... e e e e e e it e e 114
Effect of compound on packed-columndesign. ...........coiiiiiiiii 116
Packing height vs. removal efficiency for trichloroethylene. ..................covinnn. 116
Schematic of pilot aerationcolumn. ....... ..ot 117
Schematic of catalytic incineration process. ..............ooiiiiiiiiiiiiiiiiiiiinn 118
Vapor-phase carbon system for treatment of aeration exhaustair. ................ .. .. 119
Schematic of the Roberts-Haberer process. ........cooieerieeereeuiiiiieonaeenniens 120
Schematic of PAC adsorption process. .............. e e e 122
Schematic of a plant-scale diffused aerationprocess. ..............cooiiiiiniiia e 122
Home diffused aerationsystem. ............... ...t e i, 123
Schematic of a redwood slat tray aerator. ............ooiviiiiiiiiiiiiiiiiiiiii e 125
. Schematic of mechanical aeration Process. .......cooieiien it iiaaea e 127
Catenary grid system. ...........ooiiiiiiiiviiiiiiiiiiiiias e ... 128
Schematic of Higee SyStem. ... ......uiiriinrnneieere i ... 129
Solubility of lead as a function of pH and carbonate. ..............cooiviiiiiiiiin 137
Lime softening treatment system. ...............ciiiiiiiiiiin e 145
Schematic of areverse osmosissystem. .............. .o e e 146
Two types of reverse osmosis membranes. ..:............... e e e 147
Ion exchange treatment systemL. ......... ..o ottt 149
Activated alumina systems: Operating mode flow schematics .....................c.ee 150
Pilot plant schematic for disinfection by-productcontrol. ......... ..ot 155
Flow diagram of the pilot filtration equipment. e e e 171
Giardiacystsintherawwater. .......... . ... . it e et ea e 176
Average raw and filtered water turbidity. ........... .. ..ol 177
GAC treatment plant schematic Vannatta Street Station. ..................coenenen 196
Cincinnati treatment train with additionof GAC. ............... et 197
Typical TOC reduction curve during pilot study. ........ P e 198
Regeneration system schematic. ............coiiiiiiiiiiiiiiiiin e 199

Schematic diagram of a Scottsdale packed column. ... 201

xiii



Acknowledgments

This document is a compilation of the material presented in a series of workshops on "Emerging
Technologies for Upgrading Existing or Designing New Drinking Water Treatment Facilities." Some
of these workshops were sponsored by local sections of the American Water Works Association
(AWWA) and others by the Association of State Drinking Water Administrators (ASDWA). Other
sponsors included the United States Environmental Protection Agency's (EPA) Offices of Drinking
Water and Research and Development and Regions.

Overall management of the workshop series and preparation of this document was provided by Dr.
James E. Smith, Jr., of EPA's Center for Environmental Research Information. He was assisted in
providing technical direction by representatives of ASDWA, the local AWWA Sections, EPA Regional
Personnel, John Trax and Ken Hay of EPA's Office of Drinking Water, and Walter Feige and other
members of EPA's Drinking Water Research Division.

Unless otherwise noted, the technical material in this document was taken from handout materials
and presentations provided by the following speakers in the workshops: Dr. Robert M. Clark, Director
of EPA's Drinking Water Research Division, Cincinnati, Ohio; John F. Dyksen, Director, Department
of Water Supply, Village of Ridgewood, New Jersey; Sigurd Hansen, HDR, Inc., Cameron Park,
California; Dr. Gary S. Logsdon, Chief of EPA's Microbiological Treatment Branch, Cincinnati, Ohio;
Dr. Rip G. Rice, Rice International Consulting Enterprises, Ashton, Maryland; and Dr. Edward
Singley, James Montgomery Consulting Engineers, Gainesville, Florida. Appreciation is also
expressed to those individuals around the country who participated in panels and presented case
histories of their treatment experiences.

Organization and presentation of the material, technical writing, and editorial work was provided by
Lynn Knight, John Reinhardt, and Susan Richmond of Eastern Research Group, Inc., Arlington,
Massachusetts. Appreciation is expressed to those individuals in EPA’s Offices of Drinking Water and
Research and Development who assisted in reviewing drafts of this publication; especially Peter Cook,
Ronnie Levin, Michael Schock, and Tom Sorg. The workshop presenters are acknowledged for their
assistance in reviewing materials, especially John Dyksen who provided overall technical review.

In addition, EPA gratefully acknowledges the assistance of:

Kalyan Ramen, Environmental Engineer, Malcolm Pirnie, Inc.

Ross Hymen and Paul Anderson, Massachusetts Dept. of Environmental
Quality Engineering.

Tom Boshar, Lally Associates

Dr. Carl Nebel, PCI Ozone Corporation

Fred Zinnbauer, Aquionics, Inc.

Gary Swanson, Robert Peccia Associates

xiv




" Ghapter 1

Introduction

This document discusses drinking water treatment
technologies that address contaminants and
contaminant categories regulated under the Safe
Drinking Water Act (SDWA - 42 U.S.C. 300f, et seq.)
and its 1986 amendments. The information was
distilled from materials used in a series of workshops
conducted from 1987 through 1989 in locations
throughout the United States. The workshops were
sponsored by the Offices of Drinking Water (ODW)
and Research and Development (ORD) of the United
States Environmental Protection Agency (EPA), and
the Association of State Drinking Water
Administrators (ASDWA).
[...]
Treatment Requirements Under the New to Meet Regulatory Stage of Size
Regulations Requirements Acceptability Suitability . Comments
Resins Experimental Small " Data scarce
Ultrafiltration Emerging Small " Primarily for tur_bidit{/; data for
: organics removal are scarce
Inorganic contamination control, including 36
specific inorganic contaminants, and 5
radioactive contaminants
Reverse 0smosis Established . Small to Highly effective; expensive;
medium potential waste disposal issues
lon exchange Established Small to Highly effective; expensive;
medium potential waste disposal issues
Activated alumina Established Small Highly effective; expensive;
potential waste disposal issues
Granular activated Experimenté.l Small Experimental for radionuclide
carbon : : . removal; potential waste disposal
issues
Corrosion controls pH control Established All- Potential to conflict with other-
treatments

Corrosion Inhibitors

Established All Variable effectiveness depending

on type of inhibitor

Source: Derived from tables and text included in Chapters 3 through 7.

systems, they are also sometimes found in
nonconvéntional systems. In addition to the three
prefiltration steps, additives, such as chemicals for
pH adjustment, coagulants, coagulant aids, and
polymers, are commonly used in conjunction with
filtration. All of these elements affect the
performance of the filter system. These effects are
discussed in detail in Chapter 3.

The seven filtration options reviewed in this
document include:

Conventional filtration

Direct filtration

Slow sand filtration

Package plant filtration
Diatomaceous earth filtration
Membrane filtration (reverse osmosis)
Cartridge filtration

The performance of each filter type depends on the
quality of the influent and proper design and
operation. The range of influent characteristics for
which various filters are effective is prov1ded in
Table 2-7.

Conventional filtration, with rapid mix, flocculation,
and sedimentation, is clearly the most versatile in its
effectivenéss in treating variable influents.
Coagulation/filtration systems are more difficult to
operate compared to slow sand or diatomaceous earth
filters because they involve adjusting water
chemistry for proper coagulation. Slow sand,
diatomaceous earth, membrane, and cartridge

filtration units do not have a coagulation step. The
complexity of operating a package filtration plant
varies with the manufacturer and model. Package
plants, slow sand, membrane, and cartridge ﬁltratmn
are most apphcable to small systems.

The removal capacities for Giardia cysts and viruses
of the seven filter systems are presented in Table
2-8.

2.3.2 Disinfection

The recently promulgated SWTR requires water
treatment systems to inactivate 99.9 percent of
Giardia cysts and 99.99 percent of enteric viruses.
Disinfection systems alone, or in conjunction with
filtration systems, can meet these requirements. At
the same time, regulations regarding disinfection by-
products in the finished water must be met.
Currently, total trihalomethanes are the only
disinfection by-products regulated by EPA; however,
new disinfection by-product regulations are
anticipated.

Primary disinfectants are those used for the
inactivation of Giardia cysts, viruses, and bacterial
contaminants, while secondary disinfectants
suppress biological regeneration in the distribution
system. Common primary disinfectants are chlorine,
chlorine dioxide, ozone, and UV radiation. Most are
suitable for both ground water and surface water. An
exception is UV radiation, which is only suitable for
ground water because it is not effective against



Table 2-7.

Typical Influent Characteristics and Capacities for Filtration Technologies

Coliform Count Typical Capacity

Filtration Options Turbidity (NTUs) Color (in color units) (per 100 mL) (MGD)
Conventional No restrictions <75 < 20,000 > All sizes
Direct <14 <40 <500 > All sizes
Slow sand <5 <10 <800 <15
Package Plant [depends on processes utilized ] <6
Diatomaceous earth <5 <5 <50 <100
Membrane <1 [fouling index of <10] <0.5
Cartridge <2 NA <1.0"

NA

NA = not available.
1 MGD = 0.044 m3/sec
Source: Ses tables and text in Chapters 3 and 4.

Table 2-8. Removal Capacities of Seven Filter Options
(percent removal) '
Achievable
Giardia Cyst Achievable Virus
Filtration Options Levels Levels
Conventional 99.9 99.0
Direct 99.9 99.0
Slow sand 99.99 99.9999
Package plant varies with  manufacturer
Diatomaceous earth 99.99 >99.95
Membrane 100 Very low
Cartridgo >99 Little data available

Source: See tables and text in Chapters 3 and 4.

Giardia cysts. Secondary disinfectants include
chlorine, chlorine dioxide, and chloramines.

Disinfection effectiveness is measured in terms of the
residual concentration and length of contact time
necessary to achieve the desired inactivations. Four
chemical disinfectants listed in descending order of
their effectiveness are ozone, chlorine dioxide,
chlorine, and chloramines. The effectiveness of a
particular disinfectant is also influenced by water
quality, temperature, and pH. Lower disinfectant
dosages may be used when:

¢ There is filtration or oxidation prior to the
disinfection step.
¢ The water temperature is high.

The dosage of chlorine required for effective
disinfection is reduced as the pH of the water is
reduced. A qualitative summary of the advantages
and disadvantages of the five disinfectants is
provided in Table 2-9.

Some disinfectants are unstable and, therefore, have
to be generated on site. Production considerations for
the five disinfectants are contained in Table 2-10.
The table also provides the number and type of
alternative production methods.

10

The preferred application point for the various
disinfectants are described in Table 2-11. Table 2-12
compares basic operational considerations, pH,
presence of by-products, operational simplicity, and
maintenance required.

One of the most important considerations in
assessing disinfectants is balancing inactivation or
biocidal effectiveness with by-product production.
The by-products of greatest current concern are
trihalomethanes and other halogenated organic
compounds; chlorine has the greatest potential for
generating harmful by-products. The amountof these
by-products produced by chlorine is affected by:

Chlorine dosage

Types and concentrations of organic material in
the influent

Influent temperature

Influent pH

Contact time for free chlorine ‘

Nature of residual (free chlorine vs. combined
chlorine)

Presence of bromide ion

If chlorine produces an unsatisfactory level of by-
products, then other disinfectants are potential
alternatives. Chlorine dioxide is effective, but the
total levels of chlorine dioxide and its
oxidation/reduction products may limit its
applicability. Ozone and UV radiation are very
effective primary disinfectants, but require the use of
secondary disinfectants. Ozone will produce harmful
halogenated by-products with influent containing
bromide ions. It will also produce harmful oxidation
products in the presence of certain synthetic organics
such as heptachlor. Chlorine dioxide and
monochloramines are effective secondary
disinfectants, but require careful dosage and
application management to avoid producing harmful
by-products in finished water. (Chapter 5 contains a
more complete discussion of disinfection by-products
and strategies for their control.)




Table 2-9. Advantages and Disadvantages of Five Disinfectants

Disinfectant Advantages Disadvantages
Chiorine Effective. Widely used. Variety of possible application Harmfu! halogenated by-products. Potential conflict with
points. Inexpensive. Appropriate as both primary and corrosion contro!l pH levels, when used as a secondary,
secondary disinfectant. ’ disinfectant. L
Ozone Very effective. Minimal harmful by-products identified to - Requires secondary disinfectant. Relatively high cost,

date. Enhances slow sand and GAC filters. Provides
oxidation and disinfection in the same step.

Very effective for viruses and bacteria. Readily
available. No harmful residuals. Simple operation and
maintenance. - .

Ultraviolet radiation

Chlorine dioxide . Effective. Relatively low cost. Generally does not

produce THMS.

Chloramines | Mildly effective for bacteria. Long-lasting residual.

More complex operations because it must be generated
on-site. ' ’

Inappropriate for water with Giardia cysts, high
suspended solids, high color, high turbidity, or soluble
organics. Requires a secondary disinfectant. ’

Some harmiul by-products. Low dosages currently
recommended by U.S. EPA may make it ineffective.
Must be generated on-site.

Some harmiul by-products. Toxic effects for kidney

Generally does not produce THMS.

dialysis patients. Only recommended as a secondary
disinfectant. Ineffective against viruses and cysts.

Source: See tables and text in Chapter 5.

Table 2-10. Disinfectant Production Considerations

Chlorine  Mono- Ultraviolet

Chlorine Dioxide chloramine Ozone Radiation
Chemically Yes Yes Yes No NA
stable
On-site No Yes Yes Yes Yes
production
required
Number of NA 3a 2b 3¢ NA
alternative
on-site
generation
techniques
ajncluding:

1. Treating sodium chlorite solution with chlorine gas
2. Treating sodium chlorite solution with sodium
hypochlorite and mineral acid
3. Treating sodium chiorite solution with mineral acid
bincluding: :
1. Adding ammonia to a water and chlorine solution
2. Adding chiorine to a water and ammonia solution
cincluding:
1.  Ambient air
2. Pure oxygen
3. Oxygen-enriched air
NA = not applicable.
Source: See text and tables in Chapter 5.

2.3.3 Organic Contaminant Removal

The 1986 Amendments to the SDWA require the
establishment of new MCLs for many organic
contaminants, including disinfection by-products.
The regulations designate BATs as well as MCLs for
organic contaminants. The July 1987 regulations
specify packed column aeration (PCA) and GAC as
the BAT for seven of the eight VOCs. PCA is BAT for
vinyl chloride, the eighth VOC. Water utilities with
these contaminants will have to provide removals at
least equivalent to those achieved by the designated
BATSs. .

11

Table 2-11. ) Desired Points of Disinfectant Application2

Chlorine Towards the end of the water treatment
process to minimize THM formation and
provide secondary disinfection

Ozone Prior to the rapid mixing step in all treat-.

ment processes, except GAC and conven-
tional treatment processes; prior to filira-
tion for GAG; post-sedimentation for con-
ventional treatment. In addition, sufficient
time for biodegradation of the oxidation
products of the ozonation of organic com-
pounds is recommended prior-to
secondary disinfection. -

Towards the end of the water treatment
process to minimize presence of other
contaminants that interfere with this
disinfectant

Prior to filtration; to assure low levels of
Cl0,, Cloy-, and Cl03, treat with GAC -after
disinfection. ‘ .

“Best applied towards the end of the
process as a secondary disinfectant

Ultraviolet radiation

Chlorine dioxide

Mongcchloramines

a |n general, disinfectant dosages wiil be lessened by placing the
point of application towards the end of the water treatment process
because of the lower levels of contaminants that would interfere
with efficient disinfection. However, water plants with short
detention times in clear wells and with nearby first customers may
be required to move their point of disinfection upstream to attain
the appropriate CT value undet the Surface Water Treatment
Rule. : - ’

Source: See text and tables in Chapter 5.

The removal capabilities of selected treatment

. technologies for several organic contaminants and

contaminant classes are provided in Table 2-13. The
first listed treatment, coagulation/filtration is widely
used primarily for turbidity and microbial
contaminant control, but can be somewhat effective -
in removing certain organic compounds. GAC and
PCA are designated as BAT for many of the organic
chemiecals and are much more effective. Costs for
either technology vary depending on the contaminant




Table 2-12, Disinfectant Application Considerations
Mono-

Cl, ClO, chloramine 0O, uv
Optimum 7 6-9 7-8 6 N/A
water pH
By-products Yes Yes Yes Yes No
present
Oparational Yes No No Noa Yes
simplicity
Maintenance Low Low Low High High
required

20porationally simplified with an automated system.
NA = not applicable.
Source: See text and tables in Chapter 5.

removed and whether waste managementisa
potential issue. Powdered activated carbon (PAC),
the fourth treatment listed in the table, is only suited
for application to conventional systems with rapid
mix, flocculation, sedimentation, and filtration
components. PAC also addresses some taste and odor
problems. This form of activated carbon is especially
suitable for seasonal organic contaminant problems
since it can be added as needed. In some instances,
however, such high dosages of PAC are required to
achieve organic removal that waste management
becomes a problem. :

All other listed treatments, including the different
aeration configurations, are less established. The
geration treatments, developed for specific
applications, are generally equal to or less effective
than PCA, but have higher energy requirements. For
some, controlling biological growth in the systems is
a problem. The remaining treatments, besides the
aeration technologies, all tend to be very effective in
removing contaminants, but their application to
specific organics is still experimental. The
efficiencies of all treatments depend on the type and
concentration of the contaminants. While
pretreatment is not always required, it can increase
the effectiveness of some of the treatments. Table 2-
14 illustrates the variation in operating conditions
for these treatments.

2.3.4 Inorganic Contaminant Removal and
Control

Inorganic contaminant treatments are categorized as
prevention strategies or removal technologies.
Corrosion controls prevent or minimize the presence
of corrosion produets (inorganic contaminants) at the
point of use. Removal technologies treat source water
that is contaminated with metals or radionuclides.

2.3.4.1 Corrosion Controls

Corrosion controls address the two primary aspects of
corrosion:

12

® Water quality characteristics
® Materials subject to corrosion

The two most significant water quality
characteristics that influence corrosion are pH and
carbonate/bicarbonate alkalinity. Components of the
distribution system subject to corrosion include pipes,
valves, meters, plumbing, solder, and flux. The
longer the contact time between the water and
corrodible materials in the distribution system, the
higher the concentration of dissolved metals in the
drinking water.

The four general types of corrosion controls are:

¢ Adjustments to water pH

e Addition of corrosion inhibitors to the water to
form protective coatings over the potentially
corrodible metal

® Electronic cathodic protection

& Applied coatings and linings

The most commonly used corrosion control is pH
adjustment because it is inexpensive and easily
applied. Table 2-15 compares corrosion controls.

Corrosion controls involving pH adjustment may
conflict with ideal pH conditions for disinfection and
control of disinfection by-products. The treatment
methods selected for both treatment objectives should
be carefully coordinated to avoid diminishing the
effectiveness of either process.

2.3.4.2Inorganic Contaminant Removal

There are 10 treatment processes for addressing the
many inorganic contaminants, including
radionuclides. Most treatment processes are effective
for only a specific set of contaminants under certain
circumstances. Fortunately, all of the inorganic
contaminants do not often occur simultaneously. The
most appropriate applications for each treatment
process are shown in Table 2-16. This table
distinguishes between ground water and surface
water by the generally higher concentrations of
suspended solids in most surface water. Table 2-17
provides removal efficiencies for specific
contaminants with the same treatments. For radon
[...]
Treatment Source Water Contaminants
Conventional with Surface Ag, As, Cd, Cr, or
coagulation Pb
Lime softening Surface (hard) As V, Cd, Cril, F,

' or Pb
Ground water Ba or Ra
lon exchange: cation Ground water Ba or Ra
anion  Ground water NO3, Se
Reverse osmosis Ground water All
Powdered activated Surface water Organic Hg from
carbon spills
Granular activated Surface water Organic Hg
carbon Ground water Organic Hg
Activated alumina Ground water As, F, or Se

Source: See tables and text in Chapter 7.

chemiecals (particularly VOCs), radon, lead, and
disinfection will have the most impact.

Balancing the processes selected for microbiological
control, disinfection by-product removal, and lead
control will be important for both surface and
ground-water treatment. One water quality
parameter that affects all three processes is pH. A
low pH is desirable for disinfection, disinfection by-
product removal, and minimizing by-product
formation in the distribution system. However,
minimizing lead corrosion in the distribution system
requires a higher pH. One option to meet all
conditions involves use of a corrosion inhibitor, thus
permitting a lower pH in the finished water for
disinfection and by-product control.

For ground-water supplies, process selection should
consider treatments capable of controlling a number
of contaminants. For example, PCA can remove both
VOCs and radon. It also removes carbon dioxide from
the water, which raises the pH to levels desirable for
lead corrosion control. As another example, oxidation
techniques, such as ozone, may oxidize organic
chemicals as well as provide disinfection. Also,
reverse osmosis might be considered when both
organic and inorganic chemical contaminants are
present in the raw water. Use of one treatment
technique to meet multiple regulatory requirements
will help reduce operating complexity and costs.

Evaluation of potential treatment technologies
proceeds from literature searches to bench-seale or
field tests. Sludge volume and composition are also
important considerations in the final design
selection. Construction costs for the final alternatives
are used to select the appropriate option before
developing the final design.




Removal Effectiveness for Nine Processes by Inorganic Contaminant

Table 2-17.

-2 Jadeyn Ui SO|gE) puB 1X81 989G :B0IN0S

‘papinoid alem eep ou SledIpul = -,

‘leAQual %Q0g > = MOT
‘[eAOWwss %08-02 = WNIPSN
[BAOWRS %08< = UBIH = H

i

1
W

1 W -

1

N

W

1

H

H

H

1

H

W

H

UOGIEO paleAloR

Jepnuein

UogJes PaYeAlOR
poISPMOd

BUIWN{E PBIBAIOY
afueyoxs uowy
abueyoxs uonen

sisAeIpo4}osle pue
SISOWSO 8510A8Y

Buusyos swr

uoy
- uoenbeon

wnurunfe
- uoyenbeos

swiean
[BUOIUBAUOD

o]

uy

ey

ad

tON

0BH

(BH  BH

d

'

w0

i3

[%e]

eg

AV

msv

SY

by

98 (WIBS  8S

JUBUIWRILOY

JueulwEeIUO) DuBBiou] AQ SOSSA00id SUIN 10} SSOUBAII0D}T [RAOWDY

wuswieal |

Li-Z 99l

15




Table 2.18. Advantages and Disadvantages of Inorganic

Contaminant Removal Processes

Precipitation and Coprecipitation Used in Coagulation/Filtration

Advantages

o Low cost for high volume

o QOfhen improved by high ionic strength

® Roliable process well suited to automatic control
Disadvantages

¢ Stoichiometric chemical additions required

e High-water-content sludge must be disposed of

® Paris-per-billion effluent contaminant levels may require two-

stage precipitation
o Not readily applied to small, intermittent flows

e Coprecipitation efficiency depends on initial contaminant
concentration and surface area of primary floc

fon Exchange
Advantages
®  Operates on demand
Relatively insensitive to flow variations
Essentially zero level of effluent contamination possible
Large variety of specific resins available

Beneficial selectivity reversal commonly occurs upon
regeneration

Disadvantages
¢  Potential for chromatographic effluent peaking
e Spent regenerant must be disposed of
e  Variable effiuent quality with respect to background ions
&  Usually not feasible at high levels of total dissolved solids
Aclivated Alumina
Advantages
&  Operates on demand
& Insensitive to flow and total dissolved solids background
&  Low effluent contaminant level possible
e  Highly selective for fluoride and arsenic
Disadvantages
e  Both acid and base are required for regeneration
&  Media tend to dissolve, producing fine particles
¢ Slow adsorption kinetics
®  Spent regensrant must be disposed of
Membranes (Reverse Osmosis and Electrodialysis)

Advantages
e  All contaminant ions and most dissolved non-ions are
removed
L gele:ﬁvely insensitive to flow and total dissolved solids
vel

e  Low effluent concentration possible

® In reverse osmosis, bacteria and particles are removed
as well

Disadvantages
e  High capital and operating costs
e High level of pretreatment required
®  Membranes are prone to fouling
o  Reject stream is 20-90% of feed flow

Source: Clifford (1986).

16

The chapters that follow elaborate on each group of
treatment techniques. Filtration technologies are
discussed in Chapters 3 and 4, disinfection in
Chapter 5, organic contaminant treatments in
Chapter 6, and technologies that control corrosion
and remove inorganic compounds and radionuclides
in Chapter 7.




Chapter 3

Prefiltration Treatment Elements

Conventional treatment is the most widely used train ~ Table 3-1.  Summary of Conventional Treatment Operating
of processes to control microbial and turbidity levels Issues

in surface supplied drinking water. The precise order Treatment .

and composition of conventional treatment elements Element Potential Causes of Problems

are not invariably the same, but commonly include Chemical feed -Choice of chemical(s)

chemical feed, rapid mix, flocculation, sedimentation, -_ghOitcel 0; Chﬁmi‘g‘al ldogg't?nd ’pHrf
s L 3 ontrol of chemical adaition; periormance

filtration, and disinfection. of chemical pumping equipment

. . -Maintenance of chemical feed lines
The performance of a filtration technology is greatly ~Flexibility in feed system to allow for
impacted by the processes that precede it. changing the point of addition, adding
Prefiltration elements, including chemical feed, S%Z%rgf:;so?taggifgtgﬁfl r‘g;ﬁ gﬁgﬁ;i getfl:s
rapid mix, ﬂos:culatlon, and sedimentation may need ~-Degree of dilution of chemicals before injection
upgrading to improve overall system performance or

. s Rapid mix ~Type of rapid mix; in-line versus mechanical mix
accommodate system expansions. This chapter “Number of rapid mixers

presents typical problems and recommended _Method of chemical addition
solutions associated with prefiltration processes. -Mixing speed/detention time

) . L. . Flocculation ~Optimum detention time
It is often necessary to modify existing conventional -Optimum mixing intensity
treatment plants due to changes in population, -Number of stages .
financial constraints, raw water quality, and »—Agoenq d‘;taié?‘sbaﬁ""g to approximate plug flow
regulatory atmosphere. These changes may upgrade ) ) )
the present system to: Sedimentation ~Surface loading rates

: -Short circuiting due to wind, temperature,

. density differences, inlet and outlet design
Improve the water quality -Amount and rate of accumulation of sludge
Increase plant capacity ~Sludge removal

Improve re!iability Filtration " —Filter rate and rate control

Reduce maintenance ~Hydraulics

Reduce costs —Chemical pretreatment of water reaching the
filter .

-Inadequate backwashin

Upgrading conventional treatment plants can effect

significant improvements. For example, upgrading

can increase the capacity of most soundly constructed

plants by 100 to 200 percent, provided traditional - _

design parameters were used in the original plant deficiencies for each treatment element. Techniques

installation. for upgrading fall into five basic categories, according
to treatment element: :

Any of the five basic components of conventional

treatment can be upgraded, alone or in combination. Modifying chemical treatment or dosage

A deficiency, or a set of deficiencies, in one or more Modifying or adding rapid coagulant mixing

components of conventional treatment will typically Improving flocculation

prompt an evaluation of the potential for upgrading. Improving sedimentation

Table 3-1 summarizes the causes of potential Modifying filtration processes




The remainder of this chapter discusses the first four
categories of modification. The last category,
modifying filtration processes, is discussed in
Chapter 4.

3.1 Modifying Chemical Feed

Proper chemical feed is critical to optimal
performance of flocculation, sedimentation,
filtration, and disinfection systems. The three basic
aspects of chemical feed systems are chemical type,
dosage management, and method of chemiecal
application. This chapter addresses these topics and
the costs associated with modifying chemical feed
systems,

3.1.1 Chemical Type

The three types of chemicals usually applied to the
raw water at the beginning of the conventional
treatment ftrain are coagulants, coagulant aids, and
pH control substances. Some polymer coagulants are
used to coat filters during backwash cycles to
increase their effectiveness. However, this
application is discussed in the chapter on filtration.

Coagulants

Coagulants are chemicals used to remove turbidity
and organic substances from raw water by
precipitation. Coagulation also removes bacteria,
algae, color, iron oxide, magnesium oxide, caleium
carbonate, and clay. Coagulation’s effectiveness in
removing humic acids is important because humic
acids combine with chlorine to form trihalomethanes.
Coagulants act by overcoming the charges of
suspended particles thus allowing larger particle
groupings to form. They are introduced during the
initial stage of water treatment just before the rapid
mixing step. Coagulants are effective by themselves
and in conjunction with coagulant aids and pH
modifiers. The two most common coagulant types are
metallic salts and polymers; the most common
metallic salt coagulants are aluminum sulfate (alum)
and ferric chloride.

The selection of a particular coagulant depends on
the required level of effectiveness. A standard jar test
is the recommended method to determine the relative
effectiveness of various coagulants for a particular
raw water supply. Jar test procedures are described
later in this chapter. If different coagulants are
equally effective, then the factors that should be
considered are cost; availability; overall safety; and
ease of storage, handling, and application. Metallic
salts, for example, are much less expensive than
polymers, as shown in Table 3-2, which lists a variety
of chemical costs.

Alum is the most widely used coagulant because of its
availability, low cost, ease of use, and ease of storage.

18

Chemical Costs for Conventional Treatment

Table 3-2.
($1986)
Small (<1MGD) ~ L&ge (>1 MGD)
Chemical Systems, $/ton Systems, $/ton
Alum (dry) $ 500 $ 250
Alum (liquid) 300 125
Lime (quick) 100 75
Lime (hydrated) 150 100
Ferric chloride 500 275
Ferrous sulfate 277 250
Ferric sulfate 200 155
Soda ash 250 200
Sodium hydroxide 595 316
Chlorine 500 300
Sodium hypochlorite 190 150
Liquid carbon dioxide 350 100
Sodium 1,160 1,100
hexametaphosphate
Zinc orthophosphate 1,520 1,000
Ammonia, aqua 230 200 .
Ammonia, anhydrous 410 3560
Sulfuric acid 140 100
Hydrochloric acid 171 166
Activated carbon 950 800
powdered
Activated carbon 1,800 1,600
granular
Activated alumina 1,694 1,156
Potassium 2,800 2,500
permanganate
Sodium bisulfate 9209 673
(anhydrous)
Sodium silicate 400 200
Sodium chloride 105 85
Polyelectroiyte 1,500 1,000
Diatomaceous earth 680 310
Magnesium 650 582
Sodium chlorite 3,200 2,800
Sodium hydroxide 590 316
76%
Sodium bicarbonate 490 380
Calcium hypochlorite 2,700 1,540

1 MGD = 0.044 m¥/sec

Ferric chloride, other metallic salts, and polymers
are less widely used. Alum’s performance, however,
is greatly affected by the pH of the influent. The
recommended dosage of alum ranges from 5 to 150
mg/L, but the problem of sludge disposal increases
with higher alum dosages.

Due to health concerns about aluminum, some water
utilities are considering switching to ferric chloride.
Although ferric chloride is not always as effective as




alum in reducing trihalomethane formation potential
(THMFP) and total organic earbon (TOQC), it is more
effective than alum for water with high dissolved
color, low turbidity, and a moderate pH.

Polymers are effective coagulants, coagulant aids,
and filter aids. They consist of chains of monomers
and are classified according to their charge or lack of
charge. A polymer with a charge is an ionized
polymer, or a polyelectrolyte. If a polymer has a
positive charge, it is cationic; if it has a negative
charge, it is anionic; and if it has no charge, it is non-
ionie.

Cationic polymers are effective for coagulating
negatively charged clay particles, while anionic
polymers are not very effective for this purpose.
Anionic polymers are generally more effective for
removing certain positively charged colloids and
when used in conjunction with alum or other metallic
coagulants. Nonionic polymers are effective filter
aids. Polymers are not effective for coagulating some
organic colors. Polymer selection requires frequent
use of the standard jar test to adjust and compensate
for seasonal changes in the influent characteristics.

In applications where polymers are effective, dosages
are generally lower than alum dosages for the same
effect. Typical polymer dosages range from 1.5 to 10
mg/L. Consequently, polymer coagulants produce
less residual sludge than alum. To avoid large sludge
volumes, there is a trend towards replacing alum
with either cationic polymers, cationic polymers plus
alum, or sodium aluminate. The use of cationic
polymers instead of alum is most applicable to raw
water with turbidity of less than 5 NTU and where
direct filtration ig feasible.

Coagulant Aids

Coagulant aids are added to the influent after or
simultaneously with the primary coagulant to
improve particle capture during flocculation, poor
floceulation basin performance,clarification;
efficiency, and retention in filters of the coagulated
particles that agglomerate (floc). Coagulant aids,
through formation of faster settling floe, will improve
‘the sedimentation process and reduce turbidity
loadings on filters, thus potentially extending filter
operating cycles. Nonionic and anionic polymers are
used as coagulant aids. Nonionic polymers
strengthen floc.

Coagulant aid dosages are stated in terms of their
ratio to the amount of alum added to the influent.
Dosages are determined by raw water characteristics
and operational factors. The ratio of alum to polymer
dosages ranges from 100:1 to 50:1. Again, standard
jar tests are required to determine precise coagulant
aid dosage.

pH and Alkalinity Controls

The optimum pH range makes metallic coagulants
insoluble and improves the strength of the floc, and
stronger floc enhances turbidity removal through
sedimentation and filtration. The water must contain
sufficient alkalinity for aluminum or iron floc
formation. When pH is too low, adding soda ash, lime,
sodium hydroxide, or sodium bicarbonate will
increase the water’s pH and alkalinity. Without
sufficient alkalinity, the coagulation process will not
proceed to completion. Very low pH levels will also
lead to high aluminum ion residual in the finished
water, which is undesirable.

‘When the pH level is too high due to factors such as
algae and aquatic plant activity, adding acid is
necessary. Typical acids used for this application are
sulfuric acid and hydrochloric acid.

3.1.2 Chemical Dosage Management

Coagulant dosage management is a universal
problem that is eritical for achieving low turbidities
in any plant, both well equipped and poorly equipped.
Too little coagulant will result in excessive turbidity;
too much coagulant could also result in excessive
turbidity and wasted coagulant. Coagulant aid and
pH control dosages are determined using jar test
procedures.

While coagulant type is largely determined by
influent characteristics, coagulant dosage is chiefly
determined by effluent testing. The tests are
performed either in a batch reactor or on a continuous
basis. Batch tests provide indications of proper
coagulant dosage selection at a single point in the
influent stream, but continuous tests are preferable
because they can be used to constantly monitor the
coagulation process and adjust operations. The three
basic tests are the jar test, particle charge
observation technique, and pilot filters. Turbidity
monitoring provides an indication of coagulation
effectiveness.

Jar Tests

The most common technique, the standard jar test,
involves laboratory tests of samples, the results of
which are extrapolated to full-scale operations.
Different coagulant dosages are applied to influent
samples, with each dosage level in a different jar. For
prescribed periods of time, the resultant turbidity
levels are observed to derive the optimal dosage.

Jar tests are simple, but certain aspects require
attention. Because jar tests are not very accurate for
low turbidity water, coagulant dosages for influent
turbidities less than 5 NTU are difficult to ascertain
with only jar test results based on settled water
turbidity. In such cases, it may be appropriate to




filter settled water through filter paper before
measuring turbidity. Careful attention is necessary
to ensure that the jar test water temperature is the
same as that of the plant influent. In addition, jar
tests are inappropriate for establishing expected
performance of direct filtration plants because the
sedimentation process simulated in the jar test is not
part ofa direct filtration system.

Zeta Potential Observation Procedures

The zeta potential observation techmque is a batch
test method that measures particle charge with
electrodes. However, it can be adapted to a
continuous test method using a streaming current
detector (SCD), which provides a contmuous
indication of particle charge.

The particle charge test relates electrode output to
the zeta potential, a measure of the electrical
potential between the water and the counter ions
surrounding the colloid particles. Colloids are
usually negatively charged and resist coagulation.
Different colloids require different coagulants to
adjust this zeta potential and thus enhance their -
removal from the water stream. Zeta potential after .
coagulation ranges from + 5 to -10 minivolts (mv).
Organic colloids require near 0 zeta potentials for
coagulation, while clay colloids require negative zeta
potentials. Particle charge observation tests are
calibrated with jar tests or filtrate monitoring.

The results of an SCD, which continuously measures
indicators of zeta potential, can be used to continually
control the chemical feed pumps. Streaming current
detectors provide information on coagulant dose more
rapidly than jar tests.1 Therefore, they enable oper-
ators to optimize chemical doses and cut chemical
costs, especially in systems with variable influent
quality. Use of an SCD improves plant operations,
but is not a substitute for an effective operator.
Figure 3-1 is a schematic diagram of an SCD.

The matching of the zeta potential with specific plant.
output must be carefully observed because, while
there is a high correlation between zeta potential and
finished water quality, there is no causal
relationship. The lack of careful scrutiny of the
relationship between particle charge observation test
results and plant effluent will lead to false -
conclusions about the finished water’s clarity. Bench-
scale particle charge tests are best suited for water
with small annual variations in quality and are also
useful in research. They are not practical for plant

1For a thorough discussion of SCDs, see Steven K. Dertel and
Christine M. Kingery; November 1988; “An Evaluation of
Streaming Current Detectors,” American Water Works Association;
Denver, Colorado.

20

operations, because they require a high level of skill
and patience to perform and interpret the results. .

Synchronous
Motor

Loose Fitting Piston Of <
Insulating Plastic

~}-Sample Reservonr ~

Silver
Electrodes Ampl RFB

\
\

\\
~

~
Y
Readout ™«
O

Cutaway of Cell Body and
Pump Bore of insulating Plastic

Synchronous
Rectifier
Figure 3-1.  Simplified diagram of streaming current
detector.
Pilot Filters

Pilot filters measure the water quality ona
continuous basis. They provide an accurate and
direct measure of the expected plant effluent
turbidity, avoiding the intermediate step of
extrapolating lab tests to predict plant-scale
performance. Pilot filters determine the adequacy of
the coagulant dosage and are used with manual or
automated coagulant adjustment mechanisms. Their
accuracy in monitoring effluent turbidity can achieve
significant cost savings through improved efficiency
of coagulant usage. Pilot filters have the advantage of
providing indications of floc strength and filter
headloss rate. This information is useful for filter
management and minimizing backwash water.

In general, pilot filters are used to determine whether
an applied coagulant dosage is adequate to produce
acceptable quality water from the plant filters. A
small sample of water, taken immediately after the
addition of coagulants, is processed through a small
(usually an 11.43-cm [4.5-in] inside diameter
plexiglass column) pilot filter. The turbidity of the
pilot filter is monitored continuously, and the
information provides advance warning of improper
coagulant dosages, which may lead to excessively
high turbidity levels from the plant filter. Improper
coagulant dosages can be detected with pilot filters
within 10 to 15 minutes of coagulant application.

Floc breakthrough in the pilot filter can contribute to
effluent turbidities and interfere with accurate
coagulant dosage determination. To prevent floc




breakthrough, excessive doses of polymer filter aids
are applied to pilot filter influent.

Automated coagulant control systems can be used
with the pilot filter systems. Some units are equipped
with plant flow pace meters to account for flow
variation. Override controls can also be placed
throughout the system.

Turbidity Monitoring

Turbidity is a measure of suspended particles.
Monitoring filtered water turbidity is important
because it reflects the effectiveness of the coagulation
process. In addition, turbidity monitoring is:

® Required of all surface water systems by the
recently passed Surface Water Treatment Rule

® Related to probable level of potentially
pathogenic organisms in the finished water

® Reflective of the overall treatment effectiveness

e A primary aesthetic indicator of the finished
water quality

The current availability of inexpensive and accurate
turbidimeters makes monitoring the turbidity of
finished water very cost effective. Continuous
monitoring of each filter unit is especially useful for
optimizing the quality of effluent blended from
different filters. ‘

Particle counting is another method of measuring
turbidity that provides a profile description of the
particle sizes. Particles as small as 1 micron can be
measured by this method, but since many particles
are less than a micron in size, the method is of limited
applicability. However, particle counting is very
useful for pilot plants and research applications,
especially for asbestiform fiber detection.

3.1.3 Chemical Application Methods and
- Considerations

The following discussion covers the equipment and
methods used to apply treatment chemicals,
including operation and maintenance considerations.
The following four chemical feed systems are
reviewed: liquid alum, polymer, sodium hydroxide,
and sulfuric acid.

Chemical feed system options change as plants
increase in size. Plants with a capacity of 0.12 m3/sec
(2.5 MGD) or greater generally are able to justify
bulk purchases and storage of chemical stock and
install the requisite storage and handling equipment.
Special storage facilities for chemicals are also
usually needed for larger plants. For example, liquid
alum is available from 15,140-L (4,000-gal) tank
trucks for larger plants, while smaller plants often

use dry bagged chemicals that are mixed with water
to produce desired treatment-strength solutions.

The point of application of any chemical will have a
great impact on its effectiveness. Chemicals are
added at seven basic points in the water treatment
process:

To raw water before rapid mixing
During rapid mixing

Before flocculation

Before sedimentation

Before filtration

After filtration

Prior to filter backwash

The optimal application point depends on site-specific
factors. The best situation is to have the capability to
add chemicals at several points, so that the plant
operator can perform tests to determine the ideal
application point. :

Most chemical feed systems commonly include
several basic elements such as mixing tanks, mixers,
and metering pumps. In the chemical feed process,
operators manually add chemicals either wet or dry,
in specific concentrations to the mixing tank. A
metering pump ensures accurate feeding of known
concentrations of coagulants, polymers, coagulant
aids, or pH adjustment chemicals into the water
stream.

Liquid Alum Feed

Specialized liquid alum feed systems become
appropriate for plants larger than about 0.12 m3/sec
(2.5 MGD). Design elements for these facilities
include: ‘ :

® Storage facilities for a 15-day supply
(recommended)

e Fiberglass reinforced or polyethylene tanks

e Indoor uncovered tanks for smaller systems

¢ Outdoor, covered, and heated tanks for larger

systems, because crystallization occurs at under
10°C (50°F)

Polymer Feed

In plants of less than about 0.12 m3/sec (2.5 MGD),
polymer application can be performed using a basic
chemical feed system. In small plants, a polymer feed
may include two tanks of equal size, a mixer, and a
metering pump. One tank is used for mixing and one
for storage of the polymer feed solution. The polymer
mixing tank is elevated above the storage tank to
permit gravity feed of the polymer solution.
Optionally, a single tank suitable for water
treatment operations can be interrupted to prepare
the polymer solutions. A preparation of 0.25 percent

21




stock polymer solution is generally used for all plant
sizes.

Plants greater than 0.12 m3/sec (2.5 MGD) generally
require two tanks of equal size and a mixer, but, in
addition, require a dry chemical storage hopper and a
dry chemical feeder.

Sodium Hydroxide Feed

Plants less than about 0.12 m3/sec (2.5 MGD) are able
to use basic chemical feed systems to apply sodium
hydroxide solution prepared from up to 90.72 kg (200
1b)/day of dry sodium hydroxide. These plants
require:

Piping and valves to convey water for mixing
98.9 percent pure dry sodium hydroxide

A volumetric feeder for mixing

Two mixing tanks because of the slow mixing
rate necessary to accommodate the high heat of
the process : ‘
Application of the sodium hydroxide ina 10
percent solution

A dual headed metered pump to deliver the
sodium hydroxide solution to the point of
application

Plants greater than 0.12 m3/sec (2.5 MGD) are
designed to use liquid sodium hydroxide, which
requires equipment over and above the basic feed
system. Plants using liquid sodium hydroxide feed a
premixed 50 percent solution containing 6.38 pounds
of sedium hydroxide per gallon. To store a 15-day
supply of this stock solution, plants need fiberglass
reinforced or steel tanks. The sodium hydroxide must
be kept indoors or stored in heated tanks to avoid
crystallization of the solution that occurs at or below
12.2°C (54°F).

Sulfturic Acid Feed

Sulfuric acid feed systems are designed to directly
apply a 93 percent solution to the water through a
metering system that includes standby metering
pumps.

Most plants will purchase acid in bulk, which must
be stored in fiberglass reinforced tanks. Only very
small plants will use sulfuric acid delivered in drums
that will require indoor storage facilities. All plants
should have storage capacity for a 15-day supply.

Capital and operating and maintenance costs for
alum, polymer, sodium hydroxide, and sulfuric acid
feed systems are presented in Tables 3-3 through 3-6.

3.2 Modifying or Adding Rapid
Coagulant Mixing
Rapid mixing is generally the first stage of the
treatment process. This step is essential for quick and
complete dispersion and mixing of the coagulant; the
absence of complete mixing could result in excessive
effluent turbidity. While some plants only have one
rapid mixer to add coagulants, other plants have
multiple rapid mixers to achieve optimum
performance. »

Increasing the plant flow rates often necessitates
improvements to existing rapid mixing facilities to
ensure complete and thorough mixing of coagulants
with incoming water. Effective rapid mixing also can
reduce coagulant dosage requirements.

Improvements to rapid mixing involve adjusting both
the means of mixing the coagulant with the influent
and the coagulant’s point of application. Refinements
to the rapid mixing process usually result in
significant improvements to the finished water. The
savings in coagulant usage justify the low capital cost
of the improvements.

Rapid mixer effectiveness is usually gauged by
contact time and the velocity gradient imparted to
the water stream. Contact time refers to the
detention time of the water in the rapid mixer. The
velocity gradient is the difference in water speeds in
the rapid mixing chamber (where water with the
highest speed is in proximity to the mixing device
and the slowest water is near the chamber wall).

- Velocity gradient is related to the amount of energy

22

imparted to the water during mixing.

Complete coagulant dispersion is accomplished in
very little time and with a wide range of velocity
gradients. The reaction times for coagulation range
from microseconds up to 30 seconds, and the velocity
gradients of various mixers range from 700 to 5,000
sec-1, Table 3-7 presents contact times and velocity
gradients for four types of rapid mixers.

The contact time required for successful coagulation
depends on which of the two primary coagulation
processes - adsorption or sweep-floc (enmeshment) - is
necessary for the particular raw. Adsorption takes
place very quickly; sweep-floc coagulation takes
longer. In adsorption, if polymers are not formed
during the application process, then coagulation can
occur in microseconds. If polymers are formed,
coagulation will still take less than a second. Sweep
floc, a process that is triggered by large doses of alum,
ferric chloride, and other precipitative coagulants,
takes from 1 to 7 seconds to complete.

The types of devices used for rapid mixing include
mechanical mixers, static mixers, jet injection
mixers, and coagulant diffusers. Table 3-8 presents




Table 3-3. Estimated Costs for Supplementing Surface Water Treatment by Adding Alum Feed facilities (10
mg/l) ($1978)

Plant Capacity, ~Average Flow,  Capital Cost, _Operation and Maintenance Costs . Total Cost,
Category MGD MGD $1,000 $1,000/yr ¢/1,000 gal ¢/1,000 gal
1 : - 0.026 0.013 12.2 . 23 47.8 87.1
2 0.068 045 15.9 26 . 16.0 26.2
3 0.166 - "0.13 20.3 5.4 11.5 16.5
4 0.50 0.40 28.0 7.7 5.3 7.5
5 2.50 1.30 40.7 4.1 0.9 1.9
6 5.85 3.25 471 7.9 0.7 1.1
7 11.59 6.75 58.1 14.9 . 0.6 . 0.9
8 22.86 1150 70.4 24.4 0.6 0.8
9 39.68 20.00 81.6 : 413 0.6 0.7
10 109.90 55.50 128 112 0.55 0.63
11 404 205 250 402 0.54 0.58
12 1,275 650 575 | 1,245 0.52 0.55

Source: U.S. EPA (1979).

Table 3-4. Estimated Costs for Supplementing Surface Water Treatment by Adding Polymer Feed Facilities

(0.3 mg/l) ($1578)

Plant Capacity, ~Average Flow,  Capital Cost, _Operation and Maintenance Costs  Total Cost,

Category MGD MGD $1,000 $1,000/yra ¢/1,000 gal ¢/1,000 gal
1 0.026 0.013 2.8 1.3 28.3 35.3
2 0.068 0.045 33 1.4 8.6 11.0
3 0.166 0.13 3.8 3.5 7.3 8.2
4 0.50 0.40 4.6 3.7 2.5 2.9
5 250 1.30 66.1 5.8 1.2 29
6 5.85 3.25 66.7 6.8 0.6 1.2
[...]
the feasibility of improving a filtration system. For
example, if a plant is going to be expanded,
sedimentation basins and interprocess transfer
systems have to be evaluated in terms of their ability
to accommodate the increased flow from larger
filters. Assessing the maximum carrying capacities
for all components of the system is a prerequisite to
evaluating the expansion potential of a treatment
plant. Field testing of the entire system is the
preferred method for conducting hydraulie
evaluations.

If a hydraulic evaluation reveals that it is feasible to
increase plant capacity, a specific evaluation of filter
modification is appropriate. Such an evaluation will
include consideration of filter box design, underdrain
type, surface wash system, air scour system, flow-
limiting devices and piping, filtration rate controls,
filter aid application, and backwash additives. Figure
4-2 illustrates the basic components of a sand filter
system that need to be evaluated.

Filter Boxes

Filter boxes, the structures that contain the filter
media, should be examined first to see if they can
accommodate a filter that will operate at higher
flows. Most rapid sand filters are easily converted to
higher volume dual- or mixed-media filters.
Backwash rates, the primary operational
consideration, are about the same for these two filter

types.

When flow capacities are increased using either dual-
or mixed-media filters, wash troughs and certain
filter cleaning technologies will require specific
consideration. Filter wash troughs, structures at the
top of filter boxes that collect waste backwash water
during filter cleaning, may need to be deepened to
prevent loss of the lighter anthracite coal media.
Wash troughs that are shallow and wide and spaced
closely together can create overly high rise velocities
that wash out anthracite coal during backwash. If
filter troughs cover more than half the area of the
filter box, narrower and deeper troughs covering less
surface area may be needed to prevent excessive coal
loss during filter backwashing.




Table 4-1. Generalized Capability of Filtration Systems To Accommodate Raw Water Quality Conditions
Recommended Upper Limits For Influent
Treatment Technology Total Coliforms, #/100 mL Turbidity, NTU Color, CU
Conventional treatment < 20,000 No Restrictions 75
- with no predisinfection <5,000 No Restrictions 75
Direct Filtration <500 <7-14 <40
Slow Sand Filtration <800 <10 <5
Diatomaceous Earth Filtration <50 <5 <5
Table 4-3. Removal Efficiencies Of Viruses By Water
1.0 Treatment Processes
Percent
Unit Process Removal
05k Slow Sand Filtration 99.9999
Diatomaceous Earth Filtration (with filter aid) >99.952
Direct Filtration 90-99
Conventional Treatment Q9
o)
= a No viruses recovered.
1
2
k=]
2
£ 01f Underdrains
=4 “ye .
S The condition of the underdrain gravel, the coarse
5 layer underneath the filter media, is difficult to
0.05 assess in a filter evaluation. Removing filter media
and visually inspecting the condition of the
underdrain is the only reliable method of
ascertaining whether it is satisfactory. However,
indirect indications of underdrain failure include
boils incurred during the backwash process or an
uneven mounding of the filter surface. As a general
practice, underdrain gravel is removed and replaced
with new material along with the filter media.
0.01 bttt b Frequently, the existing backwash water
40 50 60 70 80 %0 100 distribution system, which commonly consists of pipe
Cyst Removal - % laterals, is also replaced at the same time.
Figure 4-1.  Relationship between cyst removal and filtered
water turbidity.
1oy Surface Wash Systems
Surface wash systems are used to scour the upper
layers of the filter during or prior to backwashing.
Table 4-2. Removal Efficiencies Of Giardia Lamblia By These Systems are more important for dual- and
Water Treatment Processes mixed-media filters than for sand filters. Surface
Percent washers prevent the formation of "mud-balls," which
Unit Process Removal form within the filter media, most frequently at the
Rapid Filtration with Coagulation, sedimentation 96.9-99.9 sand-coal interface. Also, sur face washers improve
) - , the process of cleaning dual- and mixed-media filters
Direct Filtration h lvelectrolyt dded t d at
- with coagulation 95.9-99.9 when polyelectrolytes are added, a practice used a
- without coagulation 10-70 filter flow rates of 2.7 to 4.1 L/sec/m2 (4 to 6 GPM/sq
- with flocculation 95-99 ft) to control floc breakthrough.
Diatomaceous Earth Filtration 99-99.992 . .
Siow Sand Filtration 98-100b Surface wash systems may be designed with one or

a Aided by coagulation.
b Fully-ripened filter.

35

two rotary arms. The single-rotary-arm systems
position the arm at the filter surface. The two-arm
system has one arm on the surface and one arm
within the filter bed at the sand and coal interface in



Filter Tank

Cast-Iron Manifold

Figure 4-2.  Cutaway view of typical rapid sand filter.

a dcal media filter. The arms deliver a high velocity
stream of water that violently agitates the filter
media as it turns.

Alr Scour Systems

Air scour systems can be used to clean rapid sand or
dual-media filters, eliminating the need for surface
wash systems. They require specially designed wash
water distribution systems and generally do not use a
coarse grade gravel support layer, because the violent
mixing action caused by introducing air beneath a
filter would upset a graded gravel underdrain system
and destroy the filter bed. Instead, specially designed
nozzles with retaining sereens placed on a false floor
in the filter box under the filter media are commonly
used. The air introduced beneath either dual- or
mixed-media filters destratifies the media. To return
a destratified filter to service involves backwashing
at 10.2 L/sec/m2 (15 GPM/sq ft) to reclassify the filter
media.

Plping and Controls

Filter effluent piping and filter flow rate controllers
may be too small to accommodate expansion of a

36

Wash Troughs

Filter Sand

Graded Gravel

™ Perforated Laterals

Filter Floor

current system. Backwash water supply and waste
piping in rapid sand filter plants, however, generally
have adequate capacity for expansions. Design
changes may be necessary to accommodate other
modifications that diminish the already limited
available space in filter pipe galleries. For instance,
cast iron piping and gate valves can be replaced by
more compact fabricated steel piping and less bulky
butterfly valves.

Method of Filter Rate Control

There are two methods for controlling filter rates:
constant rate filtration and variable declining rate
filtration. Constant rate filtration is the most
common method. While constant rate filters have
provisions to control both the influent and effluent
flow of each filter, variable declining control systems
do not use filter rate-of-flow controllers and have a
common filter effluent collection flume or pipe. In
variable declining rate filtration, filtration rate
declines as headloss builds up during the filtering
process. In plants designed with multiple filters,
filter influent flow frequently is directed
automatically to another cleaner filter.




Variable declining rate filtration can be used where
the capacity of an existing rapid sand filter is to be
increased. Its major advantages over traditional
constant rate filtration methods are its relatively low
cost and its elimination of rate-of-flow controllers
which require maintenance. Also, the filters are
never operated at negative heads with this type of
control, thus eliminating the potential for air
binding. The major limitation is that the filtration
rate of individual filters is uncontrolled at the
beginning of a filter cycle.

Filtration Aid Application

Filtration aids prevent premature turbidity
breakthrough by controlling floc penetration into the
filter. Chemically, they are usually nonionic
polyelectrolytes, and are very useful in maximizing
the performance of high-rate filters and systems with
cold influent water. These aids should be applied in
systems that upgrade from sand to dual- or mixed-
media filters. An optimal dosage of filtration aid
minimizes the effluent turbidity until the filter
achieves its maximum headloss. Typical filtration
aid dosages are from 0.02 to 0.1 mg/L.

Addition of Polymer to Backwash

The addition of polymers to the backwash water can
reduce the initial turbidity peaks during filter
ripening following backwash and extend filter
operation before breakthrough occurs. Polymer
enhances the ability of the filter to retain turbidity
particles. Adding polymer also improves the settling
and thickening rate of the backwash solids. In
addition, savings in backwash water can be achieved
by precoating filters with polymer.

Polymer should be added during the first 5to7
minutes of the 10- to 15-minute backwash period.
Polymer additions ranging from 0.1 to 0.15 mg/L
have reduced the initial turbidity breakthrough by
one half.

4.1.3 System Design Checklist

The following steps are recommended to maximize
the efficiency of any filter modification:

e Use pilot test data to select filter size and
medium; however, if pilot test data are not
available, use data from analogous applications.

e Provide for the addition of disinfectant directly to

- filter influent.

® Provide for the addition of polyelectrolytes -
directly to filter influent for dual- or mixed-media
filters. ’

e Provide for the continuous monitoring and
recording of turbidity from each filter.

e Provide for the continuous monitoring and
recording of flow and headloss from each filter.

e Provide for the housing of filter controls and pipe
galleries. :

e Use color-coded filter piping.

e Provide for the easy removal of pumps and valves
for maintenance.

o Equip each filter with a filter-to-waste cycle for
unsatisfactory water.

e Provide for filter cleansing with either surface
wash or air seouring.

e Equip with an automatic filter backwash system.

e Select backwash rate based on filter media and
expected wash water temperatures.

e Select backwash supply storage capacity to
accommodate a minimum of two filter
backwashes. ‘

e Provide backup capacity to the largest single
pump for backwashing and surface washing.

¢ Equip pressure filters with pressure and vacuum
release valves.

e Equip backwash supply lines with air release
valves.

Appendix A presents brief case histories of plant
upgrades, discussing some of those steps in more
detail.

4.2 Direct Filtration

Direct filtration systems are similar to conventional
systems, but omit sedimentation. This section
describes direct filtration technology.

4.2.1 Process Description

Direct filtration is an established technology that
was developed because dual- and mixed-media filters
are able to effectively process higher influent
turbidities without the use of sedimentation. The
direct filtration process is expected to be more widely
used on water supplies that, up until now, only
performed chlorination.

Direct filtration is only applicable for systems with
high-quality and seasonally consistent influent
supplies. The influent generally should have
turbidity of less than 5 to 10 NTU and color of less
than 20 to 30 units. :

Direct filtration consists of several combinations of
treatment processes. It always includes coagulation
and filtration, and sometimes includes flocculation or
a contact basin after coagulation addition. Typical
coagulant dosages range from less than 1 to 30 mg/L.
Cationic polymers often successfully coagulate water
supplies and assist direct filtration. Nonionic

_ polymers sometimes are added to the filtration step to

increase filter efficiency. A flow diagram of a typical
direct filtration system is shown in Figure 4-3.

In-line direct filtration, the simplest version of direct
filtration, is commonly used in pressure filtration




Coagulants
i Rapid Mix
Influent 30 sec-2 min

Detention

—>

Figure 4-3.  Flow diagram of typical direct filtration system.
systems (see Figure 4-4). In this process, chemical
coagulant application and mixing are followed by
addition of a nonionic polymer aid and filtration.
There is no separate flocculation step. This treatment
is effective and commonly used in the removal of iron
and manganese from ground water when
accompanied by appropriate coagulant doses. In-line
direct filtration, however, is only applicable for
surface waters with seasonal average turbidities of
less than 2 to 3 NTU and free of contamination by
wastewater sources (when permitted by regulatory
agencies).

Nonionic Polymer

Coagulants { Filtration Aid
Rapid Mix Dual or Mixed
Influent 30 sec-2 min » Media Fiter [
Detention 4-5 GPM/ft2
Figure 4-4.  Flow diagram of in-line direct filtration system.

Another version of a direct filtration system is the
“modified" system, which substitutes a contact basin
for the flocculation basin found in the typical direct
filtration process. Figure 4-5 is a flow diagram of
modified direct filtration. The 1-hour detention
contact basin serves primarily to condition the floc
prior to filtration. Contact basins also provide
pretreatment by decreasing turbidity peaks in the
influent, providing silt and sand removal, and
allowing for more equal distribution of coagulant.

4.2.2 System Performance

Direct filtration units can perform effectively within
the following general influent parameters:

® Lessthan 500 total coliforms per 100 mL
® Lessthan 14 NTU of turbidity
© Less than 40 color units

While the direct filtration process is able to operate
satisfactorily with influent turbidities as high as 14
NTU, optimally, influent turbidity should be less
than 5 NTU. Effective direct filtration performance
ranges from 90 to 99 percent and from 10 to 99.99
percent for virus and Giardia removal, respectively.
The wide variation in direct filtration’s Giardia
removal efficiencies is due to the wide range of
available system configurations. The most effective
direct filtration configurations for Giardia removal
must include coagulation.

38

Flocculation Dual or Mixed
15-30 min [~ Media Filter +—P
4-5 GPM/ft2

4.3 Slow Sand Filtration

Slow sand filtration systems have a long history,
having been used without disinfection at least since
the 1850s in London, England. Slow sand filters were
also commonly used in the United States in smaller
facilities. Rapid sand filters have replaced many of
them to accommodate the increase in water demand;
consequently, slow sand filters are now not very
common. According to the Surface Water Treatment
Rule under the SDWA, many small systems could
meet their regulatory filtration obligations with the
simple slow sand filters. With the requirement for
the multiple barrier disinfection approach in water
treatment, slow sand filters are almost always
accompanied by disinfection. Because slow sand
filters with disinfection have not been used
extensively, they are classified as "new" technology
in the current literature.

Slow sand filters are similar to single media rapid
rate filters (conventional systems) except that they:

® Are 50 to 100 times slower than normal filtration
rates .

® Use biological processes, which may enhance
chemical/physical removal processes

® Require a ripening period before operation

® Use smaller pores between sand (i.e., smaller
sand particles)

® Do not require backwashing

® Have longer run times between cleanings

Slow sand filters are most attractive for smaller
systems with high quality raw water. Specifically,
water which comes from a protected surface water
supply, has previously received only chlorination as a
treatment, contains less than 10 NTU, and has no
color problems is the most suitable for slow sand
filtration. While their operational simplicity makes
them very suitable for small plants, slow sand filters
are also applicable for medium to large plants.

The advantages of slow sand filtration include its
simplicity and reliability, low cost, and ability to
achieve greater than 99.9 percent Giardia cyst
removal. In addition, these systems do not require
continuous turbidity monitoring since they are
applied to water supplies with relatively low
turbidity.

Slow sand filters have several limitations, however.,
Due to a low filtration rate, these filters require




Coagulants
Rapid Mix
Influent £ 30 sec-2 min —»

Detention

1 hr Contact

Dual or Mixed
Media Filter
4-5 GPM/it2

Basin —— —

Figure 4-5.

relatively extensive land area. Without pretreatment
(particularly coagulation), limitations exist on the
quality of raw water that is suitable for treatment
using slow sand filtration. Also because pretreatment
is minimal or nonexistent at slow sand filter plants,
other contaminants such as synthetic organic
chemicals, disinfection by-product precursors, or
inorganic chemicals are not readily removed.
Systems with raw water containing high color or
algae content are probably not appropriate for slow
sand filtration, because these contaminants are not
removed by slow sand filtration and the raw water
will likely contain precursors for chlorination by-
products. :

4.3.1 System Design Considerations

Slow sand filters require influent that does not
exceed the following parameters:

e Turbidity of <10 or up to 20 NTU depending on
other operating characteristics

e Color of less than 30 units as prescribed by the
Ten State Standards

e Algae of less than 5 mg per cubic meter of
chlorophyllA = - -~ ‘

These are maximum limits, not typical operational
parameters. Design flow rates range from 0.94 to 9.35
m3/m2 (1 to 10 million gallons per acre)per day, with
the usual range from 2.8 to 5.6 m3/m2 (3 to 6 million .
gallons per acre)per day. Slow sand filters require
sand with particle sizes ranging in effective
diameters from 0.25 to 0.35 mm, with a uniformity
coefficient of 2 to 3. A higher uniformity coefficient is
acceptable for filters with pilot test verifications of
the performance. :

Typical underdrains for slow sand filters are made
from split tile with laterals placed in coarse stone.
These drains routinely discharge to a tile or concrete
main drain. Recently constructed slow sand systems
are equipped with perforated polyvinyl chloride pipe
as laterals. Manually adjusted weirs, outlets, and
valves are adequate for these systems. Inlet
structures may be located at the end or side of the
filter.

Slow sand filters perform poorly during the first 1 to
2 days of operation, called the “ripening period." The
ripening period is the time required by the filter after

39

Flow diagram of modified direct filtration system.

L

a cleaning cycle to become a functioning biological
filter. Although Giardia removal is not usually
affected by the ripening period, the overall poor water
quality during this period requires provision ofa
filter-to-waste cycle.

Nonionic Polymer
Filtration Aid -

These filters require continuous operation under
submerged conditions, ranging in depth from 0.9 to
1.5 m (3 to 5 ft). Hydraulic filter outlet controls keep
the filters submerged at all times. The difference
between the level of water in the collection gallery
and the level of water above the filter media is called
the headloss through the media. The initial headloss
is about 0.06 m (0.2 ft). Maximum headloss should be
less than the submerged depthof 1.2to 1.5 m (4 to 5
ft) to avoid air binding and the uneven flow of water
through the filter medium. The buildup of the
maximum headloss is slow, taking up to 6 months.

Redundant, or stand-by, systems are required to
accommodate the extended cleaning periods
associated with slow sand systems.

In climates subjeet to below freezing temperatures,
slow sand filters usually must be housed. Unhoused
filters in harsh climates developan ice layer that
prevents cleaning during the winter months:
Uncovered slow sand filters will operate effectively,
however, if influent turbidities are low enough to
permit the filter to operate through the winter
months without cleaning. An illustration of an
unhoused system is provided in Figure 4-6; Figure 4-